FO1 ZEZEXM k1 FRAME I

CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q' TY

REMARKS

41000-5500

FRAME

e Yp

1




2 |49362-5002 SEAT INSULATION BOARD i R B 1
3 GB/T 845 ST 4.8x16 TAPPING SCREW (ST 4.8X%16) TR Sk B BURET 4
4 [49120-5300 REINFORCEMENT PLATE OF WINCH 7 G| LA v R LA 1
5 |GB/T 5782 M12X70 BOLT (M12 X 70) CAVAVEEL: Jic 8
6 |GB/T 93 12 SPRING WASHER (®12) BT 10
7 |GB/T 6170 M12 NUT (M12) VIVAVEEL" Yo 10
8 [41110-5300 STEERING  HOLDER 77 1) LI 5E o 1
9 |31310-5000 WINCH LA (3000%5%) 1
10 |31312-5000 SUPPORT, TOW KA U 1
11 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N FE A T MRS 4
12 |GB/T 6187.1 M8 LOCKING NUT (M8) aviIskil: 3t 8
13 [63112-5300 MUDGUARD. R. REAR VEP SRR/ 1
14 |GB/T 16674.1 M8X16 BOLT, FLANGE (M8X 16) 7N FE A T MRS 4
15 [63111-3000 MUDGUARD. L, REAR TP RO 1
16 {31200-5000 DUMPING PUMP AR A ik 1
17 GB/T 6187.2 M10x1.25  |LOCKING NUT MI10X1.25 Vavi =kl s 4
18  [GB/T 16674.2 M10X 1. 25X 55 |BOLT, FLANGE (M10 X 1. 25X 55) IR A T AR 4
19 [41940-5002 LICENSE PLATE LIGHT BRACKET R AT SCHRAAA 1 EEC
20 [GB/T 16674.1 M6X18 BOLT, FLANGE (M6 X 18) N FREE A T AR 22
21 |GB/T 6187.1 M6 LOCKING NUT (M6) aviiskit: 35 6
22 |47397-5000 MAIN FRAME. BOARDING T4 BEH FEIMR 1
23 [47410-5002 MAIN FRAME, FLOOR BOARD T LR AR 1




FO1 ZEZES Il FRAMEII

&y &y 20, 4, 45
m,u\! o 0485
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
24 147419-5300 FLOOR BOARD J& H bR 1
25  147398-5000 PROTECTOR, TRANSMISSION SHAFT

LB R AR

1




26 |47394-5002 PROTECTOR, WATER PIPE IKE PRI 1
27 147421-5300 PROTECTOR, WATER PIPE\TRANSMISSION SHAFT |/K‘& M A% shih Rtk 1
28 473955002 PROTECTOR, CIRCUITRY LURI IR 1
29 |GB/T 6170 M16 NUT (M16) VAViil 352 3
30 |9511-160453 WASHER @ 16% ® 45%3 R 2
31 19015-160400 RUBBER WASHER PR (B 2
32 |42210-5000 HANGING POLE OF ENGING KNI R 1
33 |GB/T 6187.1 M12 LOCKING NUT (M12) avi Iskil: 3b: 1
34 |GB/T 16674.1 M12X 110  |BOLT, FLANGE (M12X 110) 7N FE A TH MRS 1
35 |GB/T 6170 M8 NUT (M8) VAViil Y52 8
36 |GB/T 93 8 SPRING WASHER Ay 8
37 |GB/T 97.1 8 WASHER (@ 8) R 8 ZINC WHITE
38 |11620-5000 BOTTOM SHELF OF ENGING (REAR) KENLIEHELE 1
39 [GB/T 16674.1 M12X150  |BOLT, FLANGE (M12X 150) 7N FREE A T AR 2
40 |42280-5000 SPRING WASHER OF ENGING RENNLLE 4
41 [GB/T 6187.1 M10 LOCKING NUT (M10) aviiskit: 35 4 ZINC WHITE
42 |47399-5000 PROTECTOR, ENGINE RENHLRI B 1
43 11610-5000 BOTTOM SHELF OF ENGING (FRONT) RENHLATHEEE 1
44 [GB/T 93 6 SPRING WASHER R 16
45 |GB/T 97.1 6 WASHER (D 6) Rt 16
46 |GB/T 818 M6X 16 SCREW (M6 X 16) 5 B S R A 4
47 46911-5000 FIXED BLOCK, CARGO BOX R 2




FO2 5|E&52H4F ENGINE COVER

11, 12, 13, 14,

15, 16

17, 18, 19

3, 4 5,6, 7
1,2, 5,6, 7
44, 12, 13
/14, 15, 16
41
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |35101-5002 HEADLIGHT BERAT ORAR, 7D 1




2 |35101-5000 HEADLIGHT RIERAT (L 7D 1 OPTIONAL PARTS
3 [35102-5002 HEADLIGHT A KT O, 1D 1

4 |35101-5000 HEADLIGHT R RAT (L £ 1 OPTIONAL PARTS
5 |GB/T 845 ST4.8X30 TAPPING SCREW (ST 4.8X30) B Sk B BORAET 6

6 |GB/T 6170 M5 NUT (M5) aviil 3n: 6

7 |GB/T 97.1 5 WASHER (@ 5) R 6

8  [47691-5002 HEADLIGHT 518 55 A O HR KT 1

9 [GB/T 845 ST 4.8X 16 TAPPING SCREW (ST 4.8X16) Tk B BORET 8

10 |GB/T 5287 5 WASHER (® 5) R 8

11 |47693-5000 MUDGUARD. R. FR GIEENY @D 1

12 GB/T 845 ST4.2x16 TAPPING SCREW (ST 4.2X16) o Sk B BORAT 2

13 |GB/T 823 M6X12 SCREW (M6 12) o B kR A 10

14 |GB/T 96 6 WASHER (® 6) R 12

15 |GB/T 820 M6X16 SCREW (M6 16) o B kR A 2

16 |GB/T 6187.1 M6 NUT FLANGE (M6) 7N A TR B 6

17 [35610-5000 FR. TURNING LIGHT RTFE AT S GAGIE) 2 EEC
18 [35610-5001 FR. TURNING LIGHT B AT S CANIAIED 2 EPA
19 |GB/T 6170 M10 NUT (M10) AVl 3n: 2

20 |47611-5000 ENGINE COVER Pl AR 1

21 |47620-5000 WATER GAP COVER TR /N 1

22 198391-250000 SPRING ON SMALL HOOD ‘A’ Ik s A 1

23 198392-250000 SPRING ON SMALL HOOD ‘B’ Ik #5438 1

24 |41684-5000 BASE, SMALL HOOD IR E /T T 5E i 1




FO2 5|E&52H4F ENGINE COVER

11, 12, 13, 14, 15, 16

17, 18, 19

3.4.5.6.7 \
‘\
|
\
]
1 2, 6. 6. 7
44, 12, 13
/14, 15, 16
41
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
25 [GB/T 818 M4X 16 SCREW (M4 X 16) + 2[R Sk g A 2




26 [GB/T 6170 M4 NUT (M4) 7N A RE 2
27 [47651-5000 HOLDER, METER NESE: 1
28 9305-080200 EXPANSION SCREW (M6 X 20) IR b5 22 4
29 |47660-5000 METER PANEL PEIT 1
30 |GB/T 818 M6X 16 SCREW (M6X16) 2 R R AR 8
31 |9015-060160 RUBBER WASHER BIBE 8
32 |47664-5000 PIN SHAFT, BOX DOOR TR |14 1
33 |47661-5000 BOX DOOR EYAET] 1
34 |47665-5000 PIN SHAFT HANDLE TEYAE 14 1
35 |47662-5000 DEBRIS LID HANDLE R E IR eSS 1
36 9831-010061 HELICAL TORSION SPRING (/RN NETAS RS- 1
37 |41681-5000 METER SKIRTING (L) YN 1
38 |41682-5000 METER SKIRTING (R) IR R 1
39 |GB/T 16674.1 M8X 12 BOLT, FLANGE (M8 X 12) VAV iRF=A I Y 4
40 |42272-5000 HOLDER, ENGINE COVER | T SR 2
41 [GB/T 16674.1 M8X 16 BOLT, FLANGE (M8 X 16) INFHE A T AR 4
42 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N A B BE B 4
43 |42271-5000 SUPPORT ROD, ENGINE COVER 1 G S 2
44 [47692-5000 MUDGUARD. L. FR GIESHE VY 1
45

46

47

48




F03 BiE&HM K FRONT SUSPENSION

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |GB/T 5786 M10X30 BOLT , (M10X1.25X30) VAL e 8
2 |54112-5000 WHEEL HUB B 2




3 159211-5000 GRIP BRAKE HiT i) 2 4% 2
4 GB/T 893.1 62 CIRCLIP PR 2
5 |JB/T 10238-2001 (DAC3562) |BEARING LIS 2
6 [52411-5000 STEERING KNUCKLE (LEFT) Je i 1)1 1
7 |52421-5000 STEERING KNUCKLE (RIGHT) A5 3 [n) 1
8 |GB/T 5782 M12X60 BOLT (M12 X 60) CAVAYLL: JEd 4
9 [52100-5000 FRONT SHOCK ABSORBER = LB 2
10 |GB/T 5785 M10X1.25X40 |BOLT(M10X1.25X40) CAVAYLL: JEd 2
11 GB/T 6187.1 M8 LOCKING NUT M8 7N BB 4
12 GB/T9310 SPRING WASHER SR 2
13 GB/T 93 10 SPRING WASHER )y 4
14 |GB/T 93 12 SPRING WASHER PR 4
15 |GB/T 16674.2 M10X1.25X 30 |HEX FLANGE BOLT (M10X 1. 25X 30) ISR TR 4
16 |GB/T 6170 M12 NUT (M12) 7N R 4
17 [61139-5000 RUBBER BUSH EIES 4
18 |52320-5000 L. FR. LOWER SWING ARM B e 1R 1
19 |52340-5000 R. FR. LOWER SWING ARM A R 1
20 |52350-5000 FR. ROCKER BUTTONHEAD R ER S AA 2
21 [59602-5000 CALTPER, BRAKE (L) 7 il 2 A 1
22 [59603-5000 CALIPER, BRAKE (R) 7 i 2 B A 1
23 [59695-5000 BRAKE PAD (LEFT) e i B 2
24 [59699-5000 BRAKE PAD (RIGHT) 7 il B 2
25 |47391-5000 COVER, L. FR. LOWER SWING e T 3 SR 1
26 [47392-5000 COVER, R. FR. LOWER SWING B AT 1R 2R AR 1
27 |GB/T 5782 M12X90 BOLT (M12X 90 ) CAVAYik Yis 4
28 [GB/T 93 12 SPRING WASHER (®12) B 4
29 |GB/T 6170 M12 NUT (M12) VAVAY L YEs 4

10



F04 Bi%¥&m. FRONT WHEEL ASSY

3
3
7. 8
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |55111-5000 FRONT TYRE (25X8-12) EIEZYE 2

54111-5000

FRONT STEEL RIM

[IEiENSEE Y

11



9422-120255

MOUNTING NUT, RIM

B IR iRnE

GB/T 6180 M18X1.5

SLOT NUT M18X1.5

FHIRIE

GB/T 91 3.5X35

PIN , SPLIT (3.5X35)

I

ZINC YELLOW

65112-5010

STEEL RIM CAP

i

65113-5000

INFLATION VALVE

AITHE

65114-5000

VALVE, CAP

A

DO DD DD Do | oo

12



FO5 MR REAR SUSPENSION

CODE _|PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QT REMARKS
1 |GB/T 5786 M10X1.25X30 [BOLT , (M10X1.25X30) PAvaY: Lt 8
2 |54112-5000 WHEEL HUB Ek 2
3 169211-5000 REAR BRAKE DISC ERilEEA 2

13



4 [61114-5000 BUSH (THICK) G hEERRE(E, 7.5) 8
5 [61101-5000 UPPER SWING ARM (1) e R 1
6 [61102-5000 UPPER SWING ARM (R) A 1
7 |GB/T 845 ST4.2X10 TAPPING SCREW (ST4. 2X 10) + 7 L WORET 4
8  [61119-5000 WIRE CLAMP JaMERI R i 4
9 GB/T 6187.2 M12x1.25 LOCKING NUT (M12X1.25) 7S fH B ARt 4
10 |GB/T 5782 M12X90 BOLT (M12X 90 ) YAk e 6
11 [6B/T 16674.2 M10X1.25X55 [BOLT, FLANGE (M10X1.25X55 ) 7N AV 2 TN E R 8
12 |GB/T 6187.2 M10X1.25 [LOCKING NUT (M10X1.25) VA =Rl ss 8
13 |52200-5000 REAR SHOCK ABSORBER JE VB S K 4
14 |61139-5000 RUBBER BUSH Bt £ 8
15 [GB/T 93 12 SPRING WASHER (d12) PRSI 10
16 [GB/T 6170 M12 NUT (M12) INNERE 6
17 [61120-5000 REAR LEFT ARM (LOWER) G e 1
18 [61130-5000 REAR RIGHT ARM (LOWER) HE T e 1
19 |GB/T 5287 12 WASHER (® 12) sl 4
20 |GB/T 6170 M10 NUT _(M10) SRR 6
21 |41488-5002 STABILIZER N IEOR 2
22 |GB/T 6170 M14 NUT (M14) N RE 4
23 |GB/T 93 14 SPRING WASHER (14) PSR 2
24 |GB/T 5782 M14X50 BOLT (M14 X 50) D ANAY LY e 2
25 |GB/T 9161 14 JOINT BEARING M14 25 il 2
26 [9013-130450 RUBBER GASKET i D) 4
27 161122-5000 FLANG, REAR WHEEL (LEFT) fe ek 1
28 |61132-5000 FLANG, REAR WHEEL (RIGHT) Hgkeyk 1
29 [61151-5000 CENTER _SPACER Jo FTIERE 2
30 [GB/T 16674.2 M12X1.25X30|BOLT, FLANGE (M12X1.25X30) 7N V2 2 T 4
31 |GB/T 16674.2 MI2X1.25X180 |BOLT, FLANGE (M10X1.25X180 ) 7N V2 2 T 2
32 159695-5000 BRAKE PAD (LEFT) Jr i A i A 2
33 159699-5000 BRAKE PAD (RIGHT) Y il Byl Y 2
34 159602-5000 CALIPER, BRAKE (L) il vk ey 5 1
35 159603-5000 CALIPER, BRAKE (R) A i A Bk 1
36 [JB/T 10238 (DAC3562) BEARING _ (DAC3562) Ak 2
37 |GB/T 893.2 62 CIRCLIP NE# 2
38 |GB/T 16674.2 MI12X1.25X90|BOLT, FLANGE (M12X1.25X90) N FE L TSRS 2
39 [47393-5000 COVER, REAR RIGHT ARM (LOWER) JE T B AR 2

14



F06 J5% & REAR WHEEL ASSY

3
3
7. 8
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |65111-5000 REAR TYRE (25X 10-12) JEEe IR 2

64111-5000

REAR STEEL RIM

JafeHE (gD

15



9422-120255

SCREW CAP, TYRE

B IR iRnE

GB/T 6180 M18X1.5

SCREW CAP, DRIVE AXLETREE

FHIRIE

GB/T 91 3.5X35

PIN , SPLIT (3.5X35)

I

ZINC YELLOW

65112-5010

STEEL RIM CAP

i

65113-5000

INFLATION VALVE

AITHE

65114-5000

VALVE, CAP

A

DO DD DD Do | oo

16



FO7 ¥ %% TURNING SYSTEM

4
17
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [56110-5000 STEERING WHEEL 77 1Al 3 R 1
2 |27211-5000 STEERING COLUMN T IR 1

17



3 [27223-5000 DECORATE COVER, STEERING COLUMN 77 I HURE 7 1 B (i) 1
4 |GB/T 823 M6X12 SCREW (M6X 12) - R Sk R 1
5 |GB/T 6187.1 M8 LOCKING NUT (M8) aviil=kl b 4
6 [42231-5000 HOLDER, STEERING COLUMN 77 [ FE R AR 1
7 GB/T 16674.1 M8x35 BOLT, FLANGE (M8 X 35) NI L TS 4
8 |27216-5000 RUBBER COLLAR, COLUMN HERIKRE 1
9 GB/T 5782 M8x25 BOLT (M8 X 25) CAVAVEEL: JEs 2
10 [GB/T 93 8 SPRING WASHER Ry 2
11 [27212-5000 STEERING DRIVE SHAFT AL ah i (RS 1
12 [GB/T 5783 M10X 30 BOLT (M10 X 30) VAVAYi s 4
13 GB/T9310 SPRING WASHER (@ 10) FE 4
14 |GB/T 97.1 10 GASKET (®10) PR 4
15 |27221-5000 HOOP, STEERING COLUMN (IRON) 7 Al BIL I o 4 2
16 |GB/T 91 3.5X16 PIN , SPLIT (3.5X16) FF 144 2
17 |GB/T 6179 M12 SOLT NUT (M12) VAR L 3hs 2
18 |27230-5000 BALL JOINT (RIGHT) PIFFERSL (e 1
19 |27223-5000 RUBBER COLLAR D7 NG IR 2
20 |27202-5000 STEERING ASSY 77 T L K 1
21 [27222-5000 HOOP, STEERING COLUMN (LEATHER) J7 [ BLH A R 1
22 [27240-5000 BALL JOINT (LEFT) FiAFERSL () 1
23 |27213-5000 STEERING COLUMN PIPE J7 LA 1
24 GB/T 70.1 M5x15 BOLT M5X 15 7S A IR SR IR ETM5 X 15 6
25 |37711-5000 PUSH BUTTON, LOUDSPEAKER W\ 20 1
26 |36620-5000 WIRE, LOUDSPEAKER W\ 2 1
27

18



FO8 #&zh &4 TRANSMISSION SYSTEM

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1/10000-5320 ENGING ASSY CF188/K¥& KMl CHEBE) 1 500CC
10000-6320 ENGING ASSY 196S-B& ZhH1 1 600CC

19



2 |27120-5000 REAR DRIVE SHAFT Je A5 B il 1
3 |GB/T 93 8 SPRING WASHER (®8) S 16
4 |GB/T 5786 M8X1X22 BOLT (M8X1X22) VAVAY; ik 12
5 |GB/T 5786 M10X1.25X25 [BOLT (M10X1.25X25) VAVAY ik Yis 6
6 GB/T 93 10 SPRING WASHER (P 10) )y 6
7 1698315000 GRIP BRAKE FRIER 1
8 |27106-5000 DRIVE SHAFT, R.REAR J& A 2l 1
9 |27420-5000 REAR REAR AXLE Ja A 1
10 [27105-5000 DRIVE SHAFT, L.REAR S i 1
11 [27110-5300 FRONT DRIVE SHAFT (Short) Hij % 5 %l () 1
12 |27103-5000 DRIVE SHAFT, L.FR [HIa | 1
13 |27410-5000 FRONT REAR AXLE IEZRENSYDY 1
14 |27104-5000 DRIVE SHAFT, R.FR i A AT 1
15 |27140-5300 FRONT DRIVE SHAFT (Long) IREEISS) 1
16 |27130-5300 BRIDGE, DRIVE SHAFT T2 i 1
17 |GB/T 6170 M16 NUT (M16) 7N F R B 1
18 |27141-5300 BUSHING, DRIVE SHAFT eI 8 2
19 [GB/T 93 16 SPRING WASHER (®16) R T 1
20 [GB/T 5786 M16X125 BOLT (M16X 125 VAVAY ik Y 1
21 |GB/T 97.1 16 WASHER (@ 16) PR 1
22 |GB/T 5786 M8X1X30 BOLT (M8 1X 30) CANAYEL: i 4
23 | GB/T 16674.1 M10x1. 25X 65 [BOLT, FLANGE (M10 X 1. 25X 65) N AL S TR AR 1
24 | GB/T 16674.1 M10x1. 25X 92 [BOLT, FLANGE (M10X 1. 25X 92) ISR L T R A 1
25 GB/T 6187.1 M10x1.25 LOCKING NUT (M10X 1. 25) Ay ilskt 3s 2
26 |27413-5000 AIR HOSE, REAR AXLE I8 W 2

20



F09 [5EF R REAR AXLE

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QTY REMARKS
1 |GB/T 896-86 6 SPRING WASHER (6) VINNEE] ] 2
2 169810-5000 HAND BRAKE ASSY FHll B 1

21



69819-5000

SCREW ON CALIPER

T B 0

GB/T 6187.1 M10x1.25

LOCKING NUT(M10X 1.25)

NI E SR B

GB/T 6187.1 M10x1.25

LOCKING NUT (M10X1. 25)

NS E BUE B

GB/T 16674.1 M10X1.25X110

BOLT, FLANGE (M10X 1. 25X 110)

INFHVE L TR

DO DO DD

22



F10 #2714 1 BRAKE SYSTEM I

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |GB/T 16674.1 M10X60 BOLT, FLANGE (M10 X 60) VAY: Rr ALY e 2
2 159721-5000 BRAKE PUMP il 3h SR 1

23



3 |9852-160183 CLAMP (®16) R4 4
4 [59531-5000 PIPELINE, BRANK T 1
5 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N H E SR B 1
6 [41685-5000 BUSHING K e E (R | 1
7 |GB/T 97.1 WASHER (D 6) RO 1
8 |GB/T 16674.1 M6X50 BOLT, FLANGE (M6 X 50) VAY; REe=AIiL: YEd 1
9 |GB/T 16674.1 M6X16 BOLT, FLANGE (M6 X 16) 7N S 2 TR R AR 1
10 |59711-5000 FUEL CUP il 5 7 1
11 |59521-5000 BRAKE HOSE R ZERE 4
12 |GB/T 6170 M16 NUT (M16) 7N FIER) 6
13 [59515-5000 COPPER OIL TUBE, BRAKE (REAR) Ji il B 4
14 |GB/T 6187.1 MI10 LOCKING NUT (M10) Y=kt gEs 4
15 [59741-3000 T-JOINT BRAKE HOSE R =) 2
16 |59514-5300 COPPER OIL TUBE, BRAKE Ji& R 2 1
17 [59531-5000 FUEL HOSE RN 1
18 |GB/T 16674.1 M12X95 BOLT, FLANGE (M12 X 95) 7N FRE S TR AR 1
19 |59522-5000 BRAKE CONNECTING HOSE Ja R R (W) 1
20 |GB/T 6187.1 M8 LOCKING NUT (M8) aviil =kt ibs 1
21 [28830-5000 BRAKE PEDAL HIEh R 1
22 [9831-300357 SPRING, BRAKE PEDAL I 25 [B] A Bk b 1
23 GB/T 6187.1 M12 LOCKING NUT (M12) vkt i 1
24 [28834-5000 RUBBER, BRAKE PEDAL B B ARAG R 1
25 [GB/T 16674.1 M8X25 BOLT, FLANGE (M8 X 25) 7N FTE TSR 1
26 [59511-5000 COPPER OIL TUBE, BRAKE (FRONT) R 24 1
27

24



F11 #|31 R4 11 BRAKE SYSTEMII

CODE [PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

1 [69840-5000

HAND BRAKE

Tl T4

2 |GB/T 16674.1 M8X20

BOLT, FLANGE (M8 X 20)

N FHVE 2Z TR AR

25



GB/T 6187.1 M8

LOCKING NUT ( M8)

PN IR B

58580-5300

HAND BRAKE CABLE

ERIICIETAS

GB/T 96 6

WASHER (®6)

A

ZINC WHITE

GB/T 6170 M6

NUT (M6)

NHKIR R

ZINC WHITE

9811-150807

TORSION SPRING

il 20 [l o7 54 5

[l BACH BACH e G

26



F12 /K¥ &% WATER COOLER SYSTEM

6 \
\]
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1{17901-5000 RADTATOR BRKFE GFTROAER) 1 500CC, fKE =
17901-6000 RADIATOR FEKFE R loX D 1 600CC, =t

27



2 |GB/T 16674.1 M6X 16 BOLT, FLANGE (M6 X 16) 7N S 24 TR AL 10
3 |37810-5000 THERMOSWITCH BIEFFR 1
4 |9852-220241 CLAMP WATER PIPE (d22) KA 10 ZINC WHITE
5 17946-5000 WATER INLET HOSE, RADIATOR JnzK 1
6 |17943-5300 WATER OUTLET HOSE, ENGINE RN AR (5B 1
7 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N BB B 6
8  [41499-5000 FAN BRACKET L XUR 22 3 2% 2
9 [GB/T 16674.1 M6X 16 BOLT, FLANGE (M6 X 16) 7N A TH A 4
10 [17920-5000 FAN L XU 1
11 [9852-120141 RS 141 4 ZINC WHITE
12 [17949-5000 WATER HOSE KA 1
13 [17941-5000 CAP, RADIATOR JnsK A 1
14 [17931-5000 CLAMP, RESERVOIR TANK b7 KA HLd (Wi28) 1
15 |GB/T 16674.1 M8X 16 BOLT, FLANGE (M8 X 16) 7N A TH A 2
16 [GB/T 6187.1 M8 LOCKING NUT (M8) 7N BB B 2
17 |17902-5000 RESERVOIR TANK A FRK A 1
18 |17949-5000 WATER HOSE e KA CRH4Ek) 1
19 17943-5300 WATER INLET HOSE, ENGING RENNLHAKE (J5 B 1
20 |17948-5000 WATER OUTLET HOSE, RADIATOR RAHLHKE GTBO 1
21 |17946-5000 WATER HOSE, WATER GAP Tk % 1
22 |17932-5000 CLAMP, WATER HOSE KR (] S O 4 (M5 ) 1
23

24

25

26

28



F13 HX &4 EXHAUST SYSTEM

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [GB/T 70.2 M8X55 INNER HEX SCREW (M8 X 55) 2[5 Sk IS AR 1
2 |GB/T 70.2 M10X55 INNER HEX SCREW(M10 X 55) 5] Sk IS FH AL 1

29



3 [9511-100433 WASHER (@ 10) T 4
4 [9015-080290 RUBBER ~ WASHER geppe s G 4
5 |9811-250357 TORSION  SPRING L 2
6 |GB/T 6170 M8 NUT (M8) 7N B BE 4
7 |14990-5000 MUFFLER INSULATION TH 75 2% B PR 1
8 |14300-5500 EXHAUST PIPE HEAH 5 A K 1 o il
9 |GB/T 6187.1 M8 LOCKING NUT (M8) aviil=kul 3t 1
10 |GB/T 6187.1 M10 LOCKING NUT (M10) 7N BB B 1
11 |144100-5400 OXYGEN TRANSDUCER AUEIRS 1
12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

30



F14 ZHEBEHVIH GEAR SHIFTING

s

CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q' TY

REMARKS

28133-5002

KNOB, GEARSHIFT ROD

R

GB/T 819.1 M5X38

SCREW (M5X8)

kiR

ZINC YELLOW

31



3 |28196-5002 HAND BRAKE HANDLE DUSTPROOF COVER |F-A AR BG4 B 1
4 |28194-5002 DUSTPROOF COVER GEAR SHIFTING RS A 5 24 Pl 1
5 |28192-5002 DECORATE COVER, GEAR SHIFTING Bk TR TR (R) 1
6 |GB/T 818 M6X 16 SCREW (M6 X 16) - Sk 4
7 |GB/T 16674.1 NM8X20 BOLT, FLANGE (M8 20) 7N A TH g A 3
8 |GB/T 6187.1 M8 NUT FLANG (M8) 7N FA 22 TR B 3
9 |GB/T 9163-SI6T-K KNUCKLE BEARING IR KT K (M6) 4
10 | GB/T 93 6 SPRING WASHER (®6) Ry 9
11 GB/T 6170 Mé6-L LEFT-HAND THREADED HEX NUT INWERE i) 16 ZINC WHITE
12 |GB/T 6170 M12 THREADED HEX NUT VAY; L gt 3
13 |GB/T 96 12X24X1.6 WASHER (@ 12) Y 3
14 |GB/T 93 12 SPRING WASHER (®12) SR 3
15 |28430-5301 GEAR SHIFTING ROCKER CONPONENT A |Hek4iZEA 1
16 |28412-5301 GEAR SHIFTING ROCKER AXLE R R fhA 1
17 |28700-5000 ACCELERATOR PEDAL THIT TR K 1
18 |GB/T 6187.1 M6 LOCKING NUT (M6) 7N BB B 2
19 |GB/T 16674.1 M6X 16 BOLT, FLANGE (M6 16) IN IS 2 T AL 2
20 |58310-5500 ACCELEROGRAPH LINE liERESS 1
21 |28130-5301 GEAR SHIFTING ASSY BRI 1
22 [GB/T 16674.1 M6X 12 BOLT, FLANGE (M6 12) 7N A TH A 1
23 |28121-5301 GEARSHIFT ROD A W RS R ATA 1
24 |28121-5301 GEARSHIFT ROD B kA B 1
25 |28420-5301 GEAR SHIFTING ROCKER CONPONENT B |#uk4iZEB 1
26 [28413-5301 GEAR SHIFTING ROCKER AXLE 2 Rl 15 B 2
27 |GB/T 6170 M10 THREADED HEX NUT VaYiil 3 2

F14 ZHEBHHVIH GEAR SHIFTING

32



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
28 |GB/T 96 10X20X 1.6 WASHER (< 10) ST 2
29 GB/T9310 SPRING WASHER (®10) HEI )y 2
30 [28123-5301 GEARSHIFT ROD C kSR AC 1

33



31

28124-5301

GEARSHIFT ROD B

HRGBLATD

32

28420-5301

GEAR SHIFTING ROCKER CONPONENT C

HEEEB

33

28641-5002

ENGING SHIFT ARM

KL AL PR

34

GB/T 9163-SIL6T-K

KNUCKLE BEARING (L)

SR IF R (M6)

35

GB/T 96 6X12X1

WASHER (D 6)

A

— s ===

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

34



F15 &5 EE2 AR FILTER

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 |13721-5000 SNORKEL, AIR FILTER RERS IR 1
2 |13722-5000 CLAMP 4 2

35



3 13738-5400 INTAKE TUBE, AIR FILTER IR R BUE 1

4 |13724-5000 TOP BRACKET, AIR FILTER FPEAT bk 1

5 |13731-5000 SEAL RING ks gicl 1

6 |13711-5000 FILTER ELEMENT JES 1

7 |13712-5000 SUPPORT, FILTER ELEMENT [ A3 T 8 4 1

8 |13713-5000 SUPPORT, FILTER ELEMENT JERHE 1

9 |13732-5000 SCREW BT 1

10 |13733-5000 CLASP 40 2

11 |13734-5000 BOX, AIR FILTER TSR AR 1

12 [13735-5000 DRAIN PLUG ek 1

13 [13736-5000 CLAMP i 1

14 [13737-5000 BACKFIRE ARRESTER [ EPE 1

15 [13738-5400 AIR OUTLET TUBE AR 1

16 [13739-5000 EXHAUST TUBE R 1

17 [13741-5000 CLAMP i 1

18 13700-5400 AIR FILTER IR A K 1

19 [13810-5400 AIR TEMPERATURE TRANSDUCER AR FE AL R 1

20 [19721-5000 AIR HOSE , CRANKCASE ot 4 e XU 1

21 [9852-100163 CLAMP  ( $10-d16) g & 10-d 16 2

22 |9852-100123 CLAMP (®10) i 4 ZINC YELLOW
23 [33921-5400 SNORKEL, CARBON CANTSTER CONTROL VALVE (LONG) |BREESZHIBRHESE (K) 1 d6X d10X200
24 33920-5400 CARBON CANISTER CONTROL VALVE B e 1| ) 1

25 [33922-5400 SNORKEL, CARBON CANTSTER CONTROL VALVE (SHORT) | B FEF2 | [RBESE (&) 1 d6X d10X 160
26 |9811-200757 SPRING, AIR FILTER W BUE 1

27

36



F16 AWM RS FUEL SYSTEM

6
é5
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [44110-5500 FUEL TANK RIAR (TYE) 1
2 [15311-5400 “0” SEAL RING O 4B D 6X D100 1

37



3 [15110-5400 PUMP FUEL INHERS Sy 1
4 |GB/T 893.2-1986 110 HOOP SRS 1
5 19852-100165 CLAMP  (10-16) ANEE AR AR 4 6
6 [15810-5400 FUEL HOSE PRI D 10X D 15X 650 2 ZINC YELLOW
7 |15410-5400 FUEL FILTER VRIETE A% 1
8  |15820-5400 FUEL HOSE PRI D 10X D 15X 200 2
9 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) IS L TR A 2
10 [GB/T 16674.1 M8X25 BOLT, FLANGE (M8X25) VAV; RFRA LY 2
11 |[GB/T 6187.1 M8 NUT FLANG (M8) 7N R A THTE B 2 ZINC YELLOW
12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

38



F17 CVTBI# RS

CVT COOLING SYSTEM

11

-
W

4
6
4
CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [17213-5040 NET COVER, CVT HOSE, IMPORT WIND CVTiE X I 22 2
2 9852-700895 SPRING WASHER (@70~ ®90) ANEFAHISE (D70790) 4 ZINC WHITE

39



3 |17211-5002 AIR INLET DUCT CVTHE R 1

4 9852-801005 SPRING WASHER ( ®80~ P 100) ANEFAHISE (2807100 4 ZINC WHITE
5 |17212-5002 JOINT, AIR INLET DUCT CVT3k XA 42 3k 1

6 11132-5010 JOINT, AIR OUTLET DUCT CVTH R H23k 1

7 |17221-5002 AIR OUTLET DUCT CVTH R 1

8 [17210-5001 EXPORT WIND HOSE, ENGINE FAN RANHLAE H R 1

9 17230-5020 NET COVER, CVT HOSE, EXPORT WIND CVT H XU W B 1

10 [13611-5400 CIRCLIP HEE R AL 1

11]13610-5400 THROTTLE BODY IR R 1 500CC
13610-6400 THROTTLE BODY IR 1 600CC

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

F18 BIffK:H54H 4 FRONT SEAT BELT ASSY

40



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) QT REMARKS
1 |49920-5000 SEAT BELT ASSY i 2
2 |GB/T 70.2 M10X55 INNER HEX SCREW (M10X55) A [5 Sk N N A R AR 2
3 [GB/T 70.2 M10X55 INNER HEX SCREW(M10X55) 5 Sk A N S AR 4
4 |GB/T 70.2 M8X25 INNER HEX SCREW (M8 X 25) S P A VAYiL: i 2

41



GB/T 6187.1 M10

LOCKING NUT ( M10)

N E BUE B

GB/T 70.2 M12X30

INNER HEX SCREW (M12 X 30)

P 5 Sk N AR A

GB/T 6170 M12

NUT (M12)

il 3

49940-5000

R. SAFETY BELT SOCKET

AW )

49930-5000

L. SAFETY BELT SOCKET

Zamiiin )

GB/T 6187.1 M8

LOCKING NUT ( M8)

N EBUR B

GB/T 97.1 12

WASHER (®12)

s

=l N el e e e BN

42



F19 J5/RPp&E 404 REAR SEAT BELT ASSY

CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

49920-5000

SEAT BELT ASSY

LA

GB/T 70.2 M10X55

INNER HEX SCREW (M10X55)

[ Sk N A IR R

43



3 |GB/T 6187.1 M8 LOCKING NUT ( M8) aviil=kul b 2
4 |GB/T 6187.1 M10 LOCKING NUT ( M10) 7N BB B 4
5 149940-5000 R. SAFETY BELT SOCKET e Ch) 1
6 [49930-5000 L. SAFETY BELT SOCKET A () 1
7 |GB/T 70.2 M8X25 INNER HEX SCREW (M8 X 25) e DA A L 2
8  [49811-5300 HOLDER, SEAT BELT LA T E AR 2
9 |GB/T 6187.1 MI2 LOCKING NUT (M12) aviil=kul 3t 2
10 [GB/T 70.2 M12X30 INNER HEX SCREW(M12X30) a2 P aVAYL: i 2
11 [GB/T 70.2 M10X55 INNER HEX SCREW(M10X55) [k 7N IR AR 6
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

44



F20 B EEKrZH/4: FRONT SEAT ASSY

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) TY REMARKS
1 47396-5300 COVER, FR. SEAT RS JRE HT B AR

2 |47423-5300

TEACUP HOLDER, FR SEAT

ERIES

45



3 GB/T 845 ST 4.8x16 TAPPING SCREW (ST 4.8X16) e 3k BT 10
4 |58410-5000 CHOKE CABLE RETESS 1
5 [GB/T12617 5X16 RIVET FrANE] 40
6 49301-5500 CONPONENT FR. SEAT R R AE 1
7 |GB/T 16674.1 M8X20 BOLT, FLANGE (M8 X 20) 7N S 24 TR AL 8
8 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N BB B 8
9 |GB/T 5782 M5 NUT (M5) 7N B BE 8
10 [49598-5002 “U” HOOK LOCK e TURL B R 2
11 |47330-5300 SEAT BUCKLE JAE R F0 4
12 [49360-5000 GEMEL JRE R 52 4 CHROME
13 [GB/T 819.1 M5X40 SCREN (M5 X 40) TPk 16
14 [GB/T 5782 M5 NUT (M5) 7N F R B 16
15 |[GB/T 819.1 M5X 16 SCREW (M5 X 16) UK IR 16
16 |GB/T 95 10 WASHER (10X $20X2) P (010X $20X2) 8
17 |GB/T 6187.1 M10 LOCKING NUT (M10) 7N BB B 8
18  49382-5300 COVER PLATE, FR R SEAT A5 B A i R 1
19 [49381-5300 COVER PLATE, FR L SEAT 7 R e 5 AR 1
20 |49304-5300 SEAT, R.FR PN D) 1
21 [49303-5300 SEAT, L.FR JEWNEY ) 1
22 |47695-5300 TRANSMISSION COVER PLATE AT VR IR P B 1
23 |47413-5300 RR COVER, FR SEAT JAE e K 5 LB 1
24(32900-5400 ECU CONTROL ECU$ il 2% 1 5000C
32900-6400 ECU CONTROL ECUF il %% 1 600CC
25 |GB/T 818 M5X20 SCREW (M5 X 20) T A S A 4
26

F21 J5MERTZH/F REAR SEAT ASSY

46



CODE |[PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [47496-5300 COVER, RR.SEAT Ji5 A [l i 1
2 [GB/T12617 5X16 RIVET FrEET 25
3 149391-5300 HEAT INSULATION A R ALE B A A 1
4 149321-5300 HEAT INSULATION, RR Ji e b A 3
5 |49305-5300 RR SEAT ASSY S5 AR 1
6 [49230-5300 RR BACKREST ASSY Jo BEfREY 1
7 GB/T 845 ST 4.8x16 TAPPING SCREW (ST 4.8X%16) 72 [ Sk B BOERET 12
8  [49358-5300 LOCK CATCH HOLDER, RR SEAT Ja BERR BN e 3 (34L) 2
9  149356-5300 UPPER LOCK CATCH FIXED PLATE, RR BACKREST | )5 e A% 5 A2 b [ & Hr 2

47



10 |GB/T 70.2 M8X20 INNER HEX SCREW (M8 X 20) S E Sk NS SRR 8
11 |47330-5300 SEAT BUCKLE JHE R A 2
12 |GB/T 16674. 1 M8X20 BOLT, FLANGE (M8 X 20) 7N AR S TS 4
13 |[GB/T 6187.1 M8 LOCKING NUT (M8) 7N H BE ) 6
14 149357-5300 LOWER LOCK CATCH FIXED PLATE, RR BACKREST | A#yEE/E FIEE A 2
15 [49362-5002 THERMAL BAFFLE, RR SEAT Ji5 A B AR 1
16 |49598-5002 ”U” HOOK LOCK 2 [ TUR A 2
17 |GB/T 819.1 M5X40 SCREW (M5 X 40) T YRR 8
18 |GB/T 6170 M5 NUT (M12) N FIER] 16
19 49360-5000 GEMEL A e B 2
20 |GB/T 819.1 M5X 16 SCREW (M5 X 16) T FUTEK ISR 8
21 [49302-5500 CONPONENT RR. SEAT Jii JRE EAE 1
22 |13620-5400 AIR PRESSURE TRANSDUCER AR iR RS 1
23 [GB/T 16674.1 M6X20 BOLT, FLANGE (M6 20) 7N S A T AR 1
24 [9852-100123 CLAMP (®10) i 2
25 [13621-5400 SNORKEL HAE 1
26 |33400-5400 HIGH VOLTAGE COIL £k 2 1
27 |33710-5400 HIGH VOLTAGE ELECTRICAL WIRE TR KR SR 1
28 [GB/T 16674.1 M6X25 BOLT, FLANGE (M6 X 25) AV S TR 2
29 [GB/T 16674.1 M8X 16 BOLT, FLANGE (M8 X 16) ISR TN 2
30 |14990-5500 EXHAUST PIPE PROTECTOR B HEAUE b A RB 1
F22 H15 %% ELECTRICAL SYSTEM I

48



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [36600-5500 MAIN CABLE ASSY R 1
2 |33610-5000 BATTERY i 1
3 [36610-5000 WIRE, MOTOR A ALk 1
4 |37100-5000 IGNITION SWITCH KISk 1

49



5 |GB/T 16674.1 M6X20 BOLT, FLANGE (M6 20) N AR S AR 4
6 [34710-5400 FUSE BOX ASSY RIS & Bk 1
HHSHEH 38600-5010 ORGAN, FLASH IR 32 1
HitH PUMP FUEL RELAY THIZR 4 FEL 2 1
it STARTING ASSISTANT RELAY AL B Bk A 2
HitH FUEL ASSISTANT RELAY WERI N ) 4k FRL 2 1
it BUGLE RELAY W\ 2k HE 2% 1
HitH FOUR TO TWO RELAY DY BRI B 4k HL 2% 2
it LIGHTING RELAY XTG4k L # 1
7 [37701-5000 BRAKE LIGHT SWITCH ESIPIPS 1
8  [32910-5400 SEVERANCE DIODE (- 1
9 [39400-5000 CIGARETTE LIGHT R A R 1
10 37340-5000 POWER SUPPLY MAIN SWITCH (WITH WIRE) EE,{)E}ZF% 1
11 |37330-5000 SWITCH OF WINCH LT R 1
12 [37991-5000 SWITCH, INCREASE POWER VAP S 1
13 [33600-5000 WINCH RELAY LA Ak LA S 1
14 |37320-5000 SWITCH OF UPHOLD STICK TR T R A, 1
15 |GB/T 16674.1 M8X 15 BOLT, FLANGE (M8X 15) 7N 2 TR 1
16 [33500-5000 FOUR TO TWO DEIVE CONVERSION RELAY | PUYBK%E Hi sk oy 2% 4 i 1
17 [38500-5000 BUGLE FEL P )\ 1
18 |GB/T 6187.1 M8 LOCKING NUT (M8) 7N B ) 1
19 |[GB/T 16674.1 M6X25 BOLT, FLANGE (M6 X 25) NSRS 2 TR 2
20 [37310-5000 COMBINED SWITCH ASSY HETF RS 1
21 [34000-5400 METER NEI5Y 1
F22 B &4 ELECTRICAL SYSTEMII

50



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
22 |39820-5000 MP3 SWITCH MP 34§ Jift s I % 1
23 139991-5000 MP3 HORN COVER MP 3| W\ =5 2
24 |39810-5000 MP3 PLAYER MP 346 Jis i Aok 1
25 139910-5000 HORN OF MP3 MP3 I 2

51



26

31800-5000

STARTING RELAY

B gk A%

27

32500-5000

RECTIFIER

B A A B

28

GB/T 6187.1 M6

LOCKING NUT (M6)

NI E SR B

29

33621-5000

CLAMP, BATTERY

& HLE SR AL

30

33622-5000

ANODE JACKET, BATTERY

& R BRI B

31

33631-5000

BINTER PLATE, BATTERY

& R R AR

32

41924-5000

HOLDER, FUSE BOX ASSY

DRI & S g8 (i)

L=l NS R N Y i

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

52



F23 PRBSAT BUMPER

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [47351-5000 BUMPER  DECORATE COVER LR IS AT 2 17 22 1
2 184210-5000 BUMPER PRISAT 1

53



3 194221-5000 COBBRA, BUMPER TRIGAT 3% 3k 2
4 GB896-86 6 SPRING COLLER (6) VARREE]E] 1
5 |GB/T 6187.1 MI0 LOCKING NUT (M10) aviil=kl b 1
6 842215000 BLOCK ELiICEN 1
7 |84222-5000 PIN SHAFT 7| 48157 ot £ 1
8 |GB/T 16674.1 M10X55 BOLT, FLANGE (M10X 55) 7N FHE A T R AR 1
9 |GB/T 16674.1 M10X25  |BOLT, FLANGE (M10X 25) 7N R A TH A 4
10 GB/T 93 10 SPRING WASHER (& 10) S 4
11 [GB/T 818 M6X15 SCREW (M6 X 15) |72 [ SR A 4
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

54



F24 HE& MR CARGO BOX ASSY

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [46616-5000 FENDER, CARGO BOX (L) s EEPIEL) 1
2 46613-5000 COVER, LEFT SIDE 22 AR 1
3 9305-080200 EXPANSTON SCREW (M6 X 20) IR B IK 15 22 14

55



4 [GB/T 845 ST4.8X 15 TAPPING SCREW (ST4. 8 X 15) 2 B Sk BOEET 12
5 |46612-5000 FORPLATE, CARGO BOX ZEJRIHIAR 1
6 |46611-5000 MAIN CARGO BOX RN EE 1
7 146614-5000 COVER, RIGHT SIDE ZEJRIAT B 1
8 |46617-5000 FENDER (R) A ZE RS R 1
9 |GB/T 818 M8X45 SCREW (M8X45) -2 B S A 10
10 [GB/T 819.1 M6X12 SCREW (M6X12) 1Pk IR 2
11 [GB/T 818 M6X 20 SCREW (M6X20) 72 B S A 2
12 [9401-060003 NUT CLAMP (M6) Je g k] 2
13 [46618-5000 MAINTAIN COVER, TAILLIGHT (R) EIRETBIER CH) 1
14 [46634-5000 BUCKLE, BOARD ZE R ] EEAR 1 2
15 [GB/T 819.1 M6X12 SCREW (M6X12) 1Pk IR 6
16 [35620-5000 RR. TURNINGLIGHT J& % ] KT A 2
17 [35710-5000 TATLLIGHT ASSY BAT 2
18 |GB/T 6187.2 M12X1.25 LOCKING NUT (M12X1.25) yaviil=katgss 2
19 [GB/T 6177.1 M5 LOCKING NUT  (M5) IS AV L g R 2
20 |GB/T 896-86 12 SPRING COLLER  (12) pANNEE] 2
21 [46601-5000 CHASSTS, CARGO BOX 25 R JER B 1
22 146631-5000 PIN, CARGO BOX DOOR e 18 2
23 [GB/T 845 ST4.2X 16 TAPPING SCREW (ST4.2X16) P Sk BOBAT 36
24 146621-5000 FROM BOARD, CARGO BOX IR 1
25 [GB/T 819.1 M6X 16 SCREW (M6X16) UK IER 4
26 |46633-5000 FIXED PLATE, BOARD BUCKLE ZEJRR T TEEAR I P A AR () 2
27 146622-5000 REAR PLATE, CARGO BOX IR TAMR 1
28  [46632-5000 BUCKLE, PLATE R TEE R 2
29 GB/T97.15 WASHER (®D5) N -Yal 14
30 |GB/T 17880.1 M8 NUT, RIVET (M8) RS Lo 10
31 |GB/T 166774.2 M12X1.25X65 [BOLT, FLANGE (M12X1. 25X 65) YAy Rr ALY 2
32 |GB/T 6187.1 MI10 LOCKING NUT (M10) yavi =kt s 2
33 GB/T 16674.1 M10x1.25x55 [BOLT, FLANGE (M10X55) YAy Rr AL Y 2
34 47791-5010 RR. REFLECTER HH KD 2
35  [35711-5000 CONNECTING SHEET, TAILLIGHT JER A EER 2
36 |46615-5000 MAINTAIN COVER, TAILLIGHT (L) ZREMNEEER () 1

56



F25 ThitHeH4F ROOF

CODE

PART CODE

DESCRIPTION (EN)

DESCRIPTION (CN)

Q TY

REMARKS

47341-5301

CANVAS CANOPY

LA T

OPTIONAL PARTS

GB/T 70.1 M10X30

INNER-BOLT (M10X30)

PN A B R SR URAT

12

57



3 [49120-5301 R, MAIN PROTECT POLE (TOP) b THE 1
4 GB/T 70.2 M10x55 INNER HEX SCREW (M10X1.25X55) S J5 Sk A N A IR AR 10
5 149313-5300 TIE-IN (RUBBER) Mk 8
6 |49160-5301 FRONT GROSS BAR, CAB FRAME THUM AT AR 1
7 149168-5300 HIGHER TR e S 4R 4
8 GB/T 818 M6x16 SCREW (M6X 16) |72 ] Sk iR AR 8
9 GB/T 923 M6 COVER NUT i R 8
10 GB/T97.16 WASHER (D6) Ry 8
11 [9015-060160 WASHER, RUBBER Y 8
12 |49170-5300 MIDDLE VERTICAL ASSY, CAB FRAME L N 1
13 GB/T 70.2 M8x20 INNER HEX SCREW (M8X20) S P aVAY;iL: 2
14 GB/T97.18 WASHER (®8) RO 2
15 9015-060160 WASHER, RUBBER EiEN 2
16 [47341-5300 CEILING THH 1
17 [49103-5301 REAR GROSS BAR, CAB FRAME T Je AR 1
18 |49110-5301 L, MAIN PROTECT POLE (TOP) e BRI THE 1
19 |GB/T 70.2 M8X55 INNER HEX SCREW (M8X55) a5 Sk P N AR AR 2
20 |49166-5300 HIGHER HOLDER, CAB FRAME TOUH 0 e 2
21 GB/T 16674.1 M6x15 BOLT, FLANGE (M6 X 15) IN IS 2 T AL 2
22 |56620-5301 REARVIEW MIRROR N AL 1 OPTION
23 |GB/T 819.1 M5X20 SCREW (M5X21) TPk 2
24 |49910-5000 HANDLE, FRAM 1 THERL T 2
25 |GB/T 16674.1 M6X20 BOLT, FLANGE (M6 X 20) 7N 2 TH AL 4
26 |49912-5000 CAP OF HANDLE, FRAM el HER T 4
27 [49102-5302 SUPPORT BAR, UPPER R A EAFE RS 1
F25 TRAHZE44+ ROOF

58



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
28 |49312-5300 TIE-IN (RUBBER) i es 2
29 |49101-5302 SUPPORT BAR, UPPER L Fr AR, 1
30 [49150-5302 BACKREST PIPE, FR HIHFE S E 1
31

59



32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

o7

58

F26

B4 X BT M B WINDSHIELD ASSY

60



CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [49100-5300 WINDSHIELD 4 A B A 1 |OPTION
2 [GB/T 16674.1 M6X60 BOLT, FLANGE (M6 X 60) VAY: PRI Y 2
3 [GB/T 6187.1 M6 LOCKING NUT (M6) 7N B B R 3
4 [9015-060160 RUBBER WASHER I E 6

61



5 138910-5000 WIPER 9 1] F A LA 1
6 389205000 WIPER BLADE Y 1
7 138930-5000 WIPER ARM oY 51 1
8  |38991-5000 DUST COVER, RUBBER BRI L& 1
9 [GB/T 6174 M12 NUT (M12) 7N R B 1 |OPTION ZINC YELLOW
10 |GB/T 96 12 WASHER (®12) PR 2
11 36650-5000 WIRE, WIPER R | FE AL AT 1 |OPTION
12 [GB/T 923 M6 CAP NUT (M6) TR RE 4
13 |GB/T 96 6 WASHER (D 6X ®20X2) T 4
14 [GB/T 819.1 M6X60 SCREW (M6 60) TR Sk (M6X60) 4
15

16

17

18

19

20

21

22

23

24

25

26

27

62



F27 J5¥#e8 8. HITCH BALL ASSY

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [82120-5000 EXTENSTON TUBE HoZEERSL A AE AT (BEEE) 1
2 |GB/T 93 25 SPRING WASHER (®25) PR 1

63



3 [GB/T 6170 M25 BOLT (M25) 7N FH IR B 1
4 182123-5000 SAFETY BOLT i P8 4 £ 1
5 [GB/T 16674.1 M10X50  |BOLT, FLANGE(M10X50) VAV iRE=A L Ve 4
6 |GB/T 6187.1 M10 LOCKING NUT (M10) 7N BB B 4
7 |82100-5000 HITCH BALL HOLDER BOARD e (BPRE) 1
8 [82132-5000 “R” PIN HEAARTE A 1
9 182131-5000 HITCH BALL (3500LB 1 7/8") L2 BRI B 1
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

64



F28 #4844+ SIDE BOARD ASSY

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q TY REMARKS
1 [47321-5000 RR. R SIDE BOARD FHOR GE%E) 1
2 |47311-5000 RR. L SIDE BOARD AR ) 1

65



3 [GB/T 6177.1 M6 LOCKING NUT  (M6) 7N 2 THTE R 4
4 |41954-5000 CENTER SPACER, SIDE BOARD UHACES 2
5 |GB/T 818 M6X60 SCREW (M6 X 60) + 2 [ Sk A 2
6 |47331-5000 DECORATE COVER, OIL FILLER THIAR N 1 2% 1 Pl 1
7 [GB/T 818 M6X25 SCREW (M6 X 25) o 2 5 Sk g 2
8 |9015-060160 CUSHION RUBBER e 6
9 147332-5000 ARTICLE CARD Rk 2
10 |GB/T 818 M6X20 SCREW (M6 20) - B Sk 4
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

66



F29 B¢ 71454+ FRONT HALF DOOR

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 ]49510-5002 HALF DOOR (L) 07 (D 1
2 149610-5002 HALF DOOR (R) 70D 1

67



3 149533-5002 ARM, HALF DOOR IR () 4
4 |GB/T 818 M6X 12 SCREW (M6X 12) - R Sk R 8
5 |GB/T 882 8X45 PIN SHAFT (8 X 45) AR A 4
6 |49531-5002 CENTER SPACER, ARM PR E 8
7 |GB/T 91 3.2X12 PIN, SPLIT ANSE: 4 ZINC WHITE
8 |GB/T 16674.1 M8X22 BOLT, FLANGE (M8 X 22) 7N FHE A T R AR 6
9 |GB/T 93 8 SPRING WASHER (®8) Ry 6
10 |49520-5002 HOLDER, HALF DOOR. L Je T E R (P 1
11 |49560-5002 HOLDER, HALF DOOR. R T E R () 1
12 |49595-5002 TIE ROD JOINT, HALF DOOR LOCK o TR Sk 2
13 49593-5003 TIE ROD A, HALF DOOR LOCK TR AT 2
14 |GB/T 895.2-1986 6 WIRE-STEEL CIRCLIP b FH A 22,44 el 2
15 |49597-5002 FASTNESS BUCKLE, DRAG HOOK o7 £ ] 5 11 2
16 |GB/T 846 ST3.5X19 TAPPING SCREW(ST 3.5X19) |72 B Sk 5 BORAT 12
17 |49596-5002 COVER PLATE, HALF DOOR. L T TR T Ak () 1
18 [49696-5002 COVER PLATE, HALF DOOR. R PR R R () 1
19 49540-5002 HALF DOOR LOCK SRRk 2
20 |GB/T 6174 M5 NUT (M5) AVl 1o 8
21 [GB/T 846 ST3.5X12 TAPPING SCREW(ST 3.5X12) - Sk B BURET 4
22 |GB/T 819.1 M5X 18 SCREW (M5 X 18) TPk 8
23

24

25

26

27

F30 j5IT4144 REAR HALF DOOR

68



8 18 2

CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 |49710-5300 HALF DOOR (L) e RS 1
2 49810-5300 HALF DOOR (R) e REEKES 1
3 |49533-5002 ARM, HALF DOOR MR 4
4 |GB/T 818 M6X12 SCREW (M6 X 12) AR KR E] 8

69



5 |GB/T 882 8X45 PIN SHAFT (8 X 45) B %h 4 BLACK
6 |49531-5002 CENTER SPACER, ARM RERE 8

7 |GB/T 91 3.2X12 PIN, SPLIT TF 14 4 ZINC WHITER
8 |GB/T 16674.1 M8X22 BOLT, FLANGE (M8 X 22) VAV; RFRA LY 6

9 |GB/T 93 8 SPRING WASHER (®8) L 6 BLACK
10 [49595-5002 TIE ROD JOINT, HALF DOOR LOCK VBB AT Sk 2

11 [49593-5300 TIE ROD A, HALF DOOR LOCK Ja 1V AT 2

12 |GB/T 895.2-1986 6 WIRE-STEEL CIRCLIP iy FH A 224 Pl 2

13 |49597-5002 FASTNESS BUCKLE, DRAG HOOK a7 £ ] 5 411 2

14 [GB/T 846 ST3.5X19 TAPPING SCREW(ST 3.5X19) |72 B Sk B BORAT 12

15 |49596-5300 COVER PLATE, HALF DOOR. L Jr 1B R R 1

16 |49696-5300 COVER PLATE, HALF DOOR. R YRSk E 1

17 |49540-5002 HALF DOOR LOCK Sapk 2

18 |GB/T 819.1 M5X18 SCREW (M5 X 18) TPk 8

19 |GB/T 846 ST3.5X12 TAPPING SCREW(ST 3.5X12) - Bk B BURET 4

20 |GB/T 6174 M5 NUT (M5) AVil 8

21

22

23

24

25

26

27

70



F31 PBEEXETIT.H TOOLS COMP

CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1 [86591-5000 TOOLS KIT BEZE T B4R 1
2 [86511-5000 WRENCH, PLUG KACFEER 1

71



3 |86512-5000 WRENCH PLUG, TIRE BiaEE 1
4 |86561-5010 SCREWDRIVER PR 1
5 186531-5010 DOUBLE-END SPANNER (12-14) FOwT (12-14) 1
6 |86532-5010 DOUBLE-END SPANNER (13-15) FFOHRF (13-15) 1
7 |86544-5010 SPANNER (5. 5-7) MR F  (5.5-T) 1
8 |86541-5010 SPANNER (8-10) MfetF  (8-10) 1
9 |86542-5010 SPANNER (14-17) MR T (14-17) 1
10 |86543-5010 SPANNER (17-19) MfEiF  (17-19) 1
11 [86554-5010 INNER HEX SPANNER (10mm) W SAIRTF  (10mm) 1
12 [86553-5010 INNER HEX SPANNER (8mm) NAART (8um) 1
13 [86552-5010 INNER HEX SPANNER (6mm) W SHIRTF  (6mm) 1
14 [86551-5010 INNER HEX SPANNER (5mm) NAAAIRT (5mm) 1
15 |86500-5000 TOOL BAG ASSY, WITH VEHICLE bE 4 T HARH S 1
16
17
18
19
20
21
22
23
24
25
26
27

72



F32 #riR LABELS

NEVERSE SPEED OVER RIDE| | e
Ll

(K.

A WG Amons
W i —nat I~ gmamana e
513 b b i MR

i e [

19
oo dnner Loy
[grebrstdenyh pbiasiaodalisiita
ey % oo ST Ry oo eyl
L} 21
CODE |PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY
1 68413-5010-EN WARNING LABEL, PASSENGER Je s w4t 1
68416-5000 LABEL, AGE LIMITED AW PR AR I 1




3 68521-5010-EN LABEL, GEARSHIFT P ps e NG AE 1
4 1684215000 ALUMINIUM BRAND, COMMODITY INSPECTION |F§Hér %8 ikt 1
5 |68714-5000 WARNING LABEL, FROM 4WD TO 2WD VU BRI R AR 1
6 |68422-5000 ALUMINIUM BRAND, INCREASE POWER SWITCH [Jn 1 Fo<4R 1
7 68418-5000 WARNING LABEL (L) AR IR 1
8 |68417-5000 WARNING LABEL (R) e sy ARL D) 1
9 |68718-5000 LABEL, LOADING R BRI 1
10 [68412-5000 LABEL, OFF-ROAD AN FERAT IR (EPA) 1
11 [68911-5000 NAMEPLATE ETEG A 1
12 [68912-5000 MARKS, DRIVE FORMAT KT A br i 1
13 |68719-5000 LABEL, TYRE PRESSURE AND LOAD 1 IR EPRRL 1
14 |68423-5000 SWITCH LABEL, CHOKE CABLE KT TFF R bRR 1
15 |68717-5000 LABEL, TYRE PRESSURE AND LOAD 2 IR AEPRIR2 1
16 [68425-5000 “EPA” ALUMINIUM BRAND EPA%R 1
17 |68414-5000 LABEL, SAFETY MESSAGES LA IHIBR IR 1
18 [68424-5000 ALUMINIUM BRAND, MANUFACTURER it F EE 1
19 |68712-5000 LABEL, BLAKE FLUID HilBhibr & 1
20 [68711-5000 LABEL, FILL UP WATER K kR E 1
21 |68426-5000 PRTROL WARNING STICKY R BRI 1
22

23

24

25

26

27

74



F33 Rit® MARKS

CODE [PART CODE DESCRIPTION (EN) DESCRIPTION (CN) Q' TY REMARKS
1[68419-5000 “XY”  LOGO “XY”  LOGO 1
68419-5001 “XY”  LOGO “XY”  LOGO 1

75



68111-5000

LABEL, FRONT ENGINE COVER(L)

Hi WL 2 (A E

68121-5000

LABEL, FRONT ENGINE COVER (R)

Hi ML A L 7E

Ol N |o | |w ]|

—_
[e)

—_
—_

—_
Do

—
w

—
S

—
(@3]

—_
(o))

—
-3

—
o]

—
©

[\l
o

[\
—

[N}
[N}

[N}
w

[\~
o~

\]
[@a]

[\
»

76



7



78



79



80



81



82



83



84



85



86



87



88



89



90



91



92



93



94



95



96



97



98



99



100



101



102



103



104



105



106



107



108



109



110



111



112



113



114



115



116



117



118



119



120



121



122



123



124



125



126



127



128



129



130



131



132



133



134



